N\

W

" N

KT A TESTING Cert No.1152.01

\\\II|III

v,
NN
imh\:/f X i!
2

N

I m

: v "y
- ' ISRAEL TESTING LABORATORIES 5
J | I ’ Global Certifications You Can Trust ’f,’/f/%ﬂ\‘?\““:::‘: (ACCREDITED)

DATE: 22 April 2019

|.T.L. (PRODUCT TESTING) LTD.
FCC Radio Test Report

For

Orcam Technologies Ltd.

Equipment under test:

Wearable Device

ORCAM MYME
Tested by: (EA
M. Zohar
roved by: @LM
AP ’ D. Shidfowsky

This report must not be reproduced, except in full, without the written
permission of I.T.L. (Product Testing) Ltd.

This report relates only to items tested.

Test Report E193791.00 Orcam Technologies Ltd. Page 1 of 74

FCC ACC M Ver 1.2 28 February 2011



B0 | g |} |SRAELTESTING LABORATORIES jIECMRA
L I ’ Global Certifications You Can Trust ?f://’f/:—:\h\“::‘: (ACCREDITED)
“ e

\
x
l;;“rul u\\‘\‘ TESTING Cert No.1152.01

Measurement/Technical Report for
Orcam Technologies Ltd.

Wearable Device

ORCAM MYME
FCC ID: 2AAWI-ORCAM-MYME

This report concerns: Original Grant: X
Class | Change:
Class Il Change:

Equipment type: FCC: DSS Part 15 Spread Spectrum Transmitter

Limits used: 47CFR15 Section 15.247

Measurement procedures used are KDB 558074 D01 v05 and ANSI C63.10: 2013.

Application for Certification Applicant for this device:
prepared by: (different from "prepared by")
R. Pinchuck Ram Ben Yehuda
ITL (Product Testing) Ltd. 3 Kiryat Mada St.
1 Bat Sheva St. PO Box 45157
Lod 7116002 Jerusalem, 9777603, Israel

e-mail Rpinchuck@itlglobal.org Tel:  +972-2-591-7805
Fax: +972-2-586-0121

e-mail: : Rami.Ben-Yehuda@orcam.com

Test Report E193791.00 Orcam Technologies Ltd. Page 2 of 74

FCC ACC M Ver 1.2 28 February 2011


mailto:Rpinchuck@itlglobal.org
mailto:Rami.Ben-Yehuda@orcam.com

E TR ISRAELTE
\ ql I ’ ' Global Certifi

STING LABORATORIES

TABLE OF CONTENTS

1. GENERAL INFORMATION 5
1.1 Administrative INfOrmation............cueveiiiiiiii e 5

1.2 List Of ACCIeditations ..........eeiiiiiiiiiiiiiie e 6

1.3 Product DESCHPLION .....eeiieiieie ettt e et e e e e e e enneees 7

1.4 TeSt MethOdOIOQY .......cccuuuiiiiiiiei it 7

08 T =) A = V1) PSSR 7

1.6 Measurement UNCEAINTY .......ccoiiiurieireeeeeiiiiiiieie e e e e s ssintee e e e e e s s snnnrrane e e e e e s e ennnees 7

2. SYSTEM TEST CONFIGURATION 9
2.1 JUSHFICALION ...t 9

2.2 EUT EXErCISE SOftWAIE .....ceiiiiiiiei ittt 9

2.3 SPECIAl ACCESSOIIBS .oiiiiiiiiiieiiee e e ettt e ettt e e e e s et e e e e e e s e snnbeeeaaaeeeaans 10

2.4 Equipment MOdIfiCatiONS .........coiiiiiiiiiiiiiee e 10

2.5 Configuration of Tested SYSteM ...........ueiiiiiiiiiii e 10
CONDUCTED & RADIATED MEASUREMENT TEST SET-UP PHOTOS ------------------ 11

4, CONDUCTED EMISSION FROM AC MAINS 15
4.1 TeSt SPECIfICAION ... 15

I =S O o (o Tod=To (U PSSP 15

e B =1 o N V| PSPPI 15

A4 TESERESUILS....ciiiiiiiie it s e s e 16

4.5 Test Equipment Used; Conducted Emission from AC Mains..............ccccvvveee.. 24

5. 20DB MINIMUM BANDWIDTH 25
5.1 TeSt SPECIfICALION ....ouveieeiiiiiie it 25

5.2 TeSEPIOCEAUIE ... ...ttt e e e e e e ae e e e s 25

LR T =11 O N 1 1| PP OSTPI 25

5.4 TeSERESUIS...cci i 25

5.5 Test Equipment Used, 20 dB Minimum Bandwidth...............ccooeeiiiininiinnen. 28

6. OCCUPIED BANDWIDTH 29
6.1  TeSt SPECIFICALION ...eeiiieiiiiiieee e e e e e 29

6.2 TS PIrOCEAUIE ...ttt e srbeee e 29

6.3 TESE LIMI.eeeiiiiiiiii e 29

6.4  TESLRESUIS......eeiiiiieie e 29

6.5 Test Equipment Used, Occupied Bandwidth...............cccoovvreirrieiniiiiiiiieneee, 32

7. NUMBER OF HOPPING FREQUENCIES 33
7.1 TSt SPECIFICALION ...eeiiieiiiiiiie et e e e e 33

7.2 TESEPIOCEAUIE ...t e e e e e e e e e 33

%S T =TS I oV PP UUUT PP PPPRTTN 33

T4 TESERESUIS. ...t e e e e e 33

7.5 Test Equipment Used, Number of Hopping Frequencies ...........cccccuvveeeeeennn. 36

8. CHANNEL FREQUENCY SEPARATION 37
8.1  TeSt SPECIfICALION ....cuveiie it 37

8.2 TESEPIOCEAUIE .....ciiiiiiiie ittt as 37

S B =11 X3 PO OPPRPRPT 37

8.4 TESE RESUIS ...ttt 37

8.5 Test Equipment Used, Channel Frequency Separation Test..........cccceevvveeeen. 39

9. PEAK OUTPUT POWER 40
9.1 TeSt SPECIfICALION ......ueeiiii i 40

9.2 TESEPIOCEAUIE ... ...ttt a et e e e e e e eeeaaeas 40

LS TR T =11 O N 1 1| PP TP 40

9.4 TeSE RESUIS...cci e 40

9.5 Test Equipment Used, Peak Output POWET ..........ccuvviiiiiiiiiiiiiiiiiee e, 43

Test Report E193791.00 Orcam Technologies Ltd. Page 3 of 74

FCC ACC M Ver 1.2 28 February 2011



10.1
10.2
10.3
10.4
10.5

11. BAND EDGE

111
11.2
11.3
11.4
115

12. EMISSIONS IN NON-RESTRICTED FREQUENCY BANDS

12.1
12.2
12.3
12.4

13. EMISSIONS IN RESTRICTED FREQUENCY BANDS

13.1
13.2
13.3
13.4
135

14. AVG. FACTOR CALCULATION

141

15. ANTENNA GAIN/INFORMATION
16. R.F EXPOSURE/SAFETY
17. APPENDIX A - CORRECTION FACTORS

17.1
17.2
17.3
17.4
17.5
17.6
17.7
17.8

N ; | P s TEsTNG

10. DWELL TIME ON EACH CHANNEL

ORATORIES

3

LIS SRS =T o7= 1o o
TESE PrOCEAUIE ...ttt ettt e s sabeee e
1= A X T PP PPPRPPRRN
TESE RESUIS ...
Test Equipment Used, Dwell Time on Each Channel ...........cccccccveeeiiiiivnnnnn.

TeSt SPECIFICALION ...
TESE PrOCEAUIE ...ttt e e e e e e ee e e e s
L2 0 0 1 PP TUTT PP
TESE RESUIES. ..cceiiiiieee e e e e
Test Equipment Used, Band Edge........ccuuviiiiiiiiiiiiie e

TeSt SPECIfICALION .....uvviiiiee e
TSt PrOCEAUIE ...
TESE LIMIt ..o
TS RESUIS...cc e,

TeSt SPECIfICALION ...
TSt PrOCEAUIE ...t e s
TS LIMIT..eeeieiiiiee e e et e e
TESERESUIS......eeeee e
Test Equipment Used, Emissions in Restricted Frequency Bands................

Test Equipment Used, Average FacCtor ........cveevviiiivieieee e cciieeee e

Correction factors for RF OATS Cable 35m ITL #1911 .....ooveviiiiiiiiiieeeeeens
Correction factor for RF CABLE for Semi Anechoic Chamber.........ccccceeee.....
Correction factors for Active LOOP ANENNA .........ueeiiieiiiiiiiiiieie e
Correction factors for biconical antenna — ITL # 1356 ......ccooovveviiiiviieiivieee.
Correction factors for log periodic antenna — ITL # 1349......ccccoiiviiiiiieenennn.
Correction factors for HOrn ANENNA .........eveiiiiiiiiiiee e
Correction factors for Double —Ridged Waveguide Horn ANTENNA.............
Correction factors for HOrm ANENNA ..........eeiiviniiiiiiieieeeeee e e

Test Report E193791.00 Orcam Technologies Ltd. Page 4 of 74

FCC ACC M Ver 1.2 28 February 2011



(T

1.

General Information

1.1 Administrative Information

Manufacturer:

Manufacturer's Address:

Manufacturer's Representative:

Equipment Under Test (E.U.T):

Model:

Equipment Serial No.:

Date of Receipt of E.U.T:

Start of Test:

End of Test:

Test Laboratory Location:

Test Specifications:
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1.2

List of Accreditations

The EMC laboratory of I.T.L. is accredited by the following bodies:

1.

2.

3.

The American Association for Laboratory Accreditation (A2LA)
(U.S.A)), Certificate No. 1152.01.

The Federal Communications Commission (FCC) (U.S.A.),
FCC Designation No. I1L1005.

The Israel Ministry of the Environment (Israel),

Registration No. 1104/01.

Industry Canada (Canada), IC File No.: 46405-4025;

Site Nos. IC 4025A-1, IC 4025A-2.

I.T.L. Product Testing Ltd. is accredited by the American Association for Laboratory Accreditation
(A2LA) and the results shown in this test report have been determined in accordance with I.T.L.'s
terms of accreditation unless stated otherwise in the report.
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1.3 Product Description
OrCam MyMe is a wearable device that uses smart artificial vision technology to
recognize people.
Working voltage 3.7VDC Rechargeable battery operated via AC/DC adapter
Mode of operation Transceiver
Modulation STD(Basic)/EDR

Assigned Frequency Range 2400.0-2483.5MHz

Operating Frequency Range 2402.0-2480.0MHz

Transmit power ~10.0dBm

Antenna Gain -2dBi

Modulation BW ~1MHz
1.4 Test Methodology

Radiated testing was performed according to the procedures in KDB 558074
D01 v05 and ANSI C63.10: 2013. Radiated testing was performed at an antenna
to EUT distance of 3 meters.

1.5 Test Facility
Emissions tests were performed at 1. T.L.’s testing facility in Lod, Israel. I.T.L.’s
EMC Laboratory is accredited by A2LA, certificate No. 1152.01 and its FCC
Designation Number is 1L1005.

1.6 Measurement Uncertainty
Conducted Emission
Conducted Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI C63.4)
0.15 - 30 MHz:
Expanded Uncertainty (95% Confidence, K=2):
+3.6dB
Radiated Emission
Radiated Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI C63.4)
for open site:
30-1000MHz:
Expanded Uncertainty (95% Confidence, K=2):
+4.96 dB
1 GHz to 6 GHz
Expanded Uncertainty (95% Confidence, K=2):
+5.19dB
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>6 GHz
Expanded Uncertainty (95% Confidence, K=2):
+5.51 dB
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2. System Test Configuration

2.1 Justification
1. The E.U.T contains an IEEE 802.15.1 standard (STD/EDR) transceiver.
2. The unit was evaluated while transmitting at the low channel (2402MHz), the mid
channel (2440MHz) and the high channel (2480MHz).
3. The evaluation was performed with the E.U.T connected to a typical AC/DC
adapter via laptop in charge mode as the “worst case”.
4. Conducted AC line emission testing was performed with 2 optional charge modes:
AC/DC adapter via laptop & AC/DC adapter wall charger.
5. Final radiated emission test was performed after exploratory emission testing that
was performed in 3 orthogonal polarities to determine the “worst case” radiation.
6. According to the below results the “worst case” was the X axis
_ _ Frequency | 2" Harmonic 34 Harmonic Band Edge
Orientation
(MH2z) (dBuV/m) (dBuV/m) (dBuV/m)
2402.0 55.1 68.2 64.3
X axis 2440.0 57.5 64.9 -
2480.0 59.1 68.9 63.0
2402.0 55.1 67.9 63.8
Y axis 2440.0 56.7 63.5 -
2480.0 58.8 67.8 62.9
2402.0 53.2 64.8 64.5
Z axis 2440.0 55.0 60.2 -
2480.0 55.4 62.2 63.1
Figure 1. Screening Results
7. Conducted emission tests were performed with the E.U.T. antenna terminal
connected by a RF cable to the Spectrum Analyzer through a 30dB external
attenuator.
2.2 EUT Exercise Software

No special exercise software was used.

Test Report E193791.00 Orcam Technologies Ltd. Page 9 of 74

FCC ACC M Ver 1.2 28 February 2011



(TR

2.3 Special Accessories

Equipment Manufacturer Part Number Serial Number
Laptop DELL LATITUDE E5440 14290776829
AC/DC adapter DELL LA90PM130 N/A
Wall charger EDACPOWER ELEC. EM1005AVEU 001626

2.4 Equipment Modifications
No modifications were needed in order to achieve compliance.

2.5 Configuration of Tested System

Laptop

EUT

AC/DC
adapter

L7

AC line

Figure 2. Configuration of Tested System — Radiated

Laptop

EUT

Attenuator

AC/DC
adapter

AC line

Spectrum
analyzer

Figure 3. Configuration of Tested System - Conducted
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FCC ACC M Ver 1.2 28 February 2011

Orcam Technologies Ltd.

Page 10 of 74



ISRAEL TESTING LABORATORIES

Global Certifications You Can Trust

3. Conducted & Radiated Measurement Test Set-
Up Photos

Figure 4. Conducted Emission from AC Line Test, AC/DC adapter via laptop charge mode

Figure 5. Conducted Emission from AC line Test, AC/DC wall charger mode
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Figure 8. Radiated Emission Test, 200-1000MHz

Figure 9. Radiated Emission Test, 1-18GHz
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Figure 10. Radiated Emission Test, 18-25GHz
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4. Conducted Emission From AC Mains

4.1 Test Specification
FCC Part 15, Subpart C, Section 15.207

4.2 Test Procedure

(Temperature (20°C)/ Humidity (50%RH))

The E.U.T operation mode and test setup are as described in Section 2 of this
report. In order to minimize background noise interference, the conducted emission
testing was performed inside a shielded room, with the E.U.T placed on a 0.8 meter
high wooden table, 0.4 meter from the room's vertical wall. In the case of a floor-
standing E.U.T., it was placed on the horizontal ground plane.

The E.U.T was powered from 115 V AC / 60 Hz via 50 Ohm / 50 puHn Line
Impedance Stabilization Network (LISN) on the phase and neutral lines. The
LISN's were grounded to the shielded room ground plane (floor), and were kept at
least 0.8 meters from the nearest boundary of the E.U.T.

The center of the E.U.T.’s AC cable was folded back and forth, in order to form a
bundle less than 0.40 meters and a total cable length of 1 meter.

The effect of varying the position of the cables was investigated to find the
configuration that produces maximum emission. The configuration tested is shown
in the photographs, Figure 4 and Figure 5.

The emission voltages at the LISN's outputs were measured using a computerized
receiver, complying with CISPR 16 requirements. The specification limits are
loaded to the receiver and are displayed on the receiver's spectrum display.

The E.U.T was evaluated in TX operation mode.

A frequency scan between 0.15 and 30 MHz was performed at 9 kHz I.F. band
width, using peak detection.

The spectral components having the highest level on each line were measured using
a quasi-peak and average detector.

4.3 Test Limit

o Conducted limit (dBpV)
Frequency of emission (MHZz) :
Quasi-peak Average
0.15-05 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test Report E193791.00 Orcam Technologies Ltd. Page 15 of 74
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4.4 Test Results
JUDGEMENT: Passed by 6.32 dB

The margin between the emission levels and the specification limit is, in the worst
case, 6.32 dB for the phase line at 0.366MHz and 9.14 dB at
0.442 MHz for the neutral line.

The EUT met the F.C.C. Part 15, Subpart C specification requirements.
The details of the highest emissions are given in Figure 11 to Figure 18.
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Conducted Emission

E.U.T Description Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Phase
Detectors: : Peak, Quasi-peak, Average

Power Operation Wall charger

Tracel: CEZZEQF
Tracez: CEZZBRF
Traced: B
TRACE FREQUENCT LEVEL dBpW DELTA LIMIT dB
1 pQuasi Peak m 43.26 -21.13
2 Average 242 kHz 30.30 =21.72
1 Quasi Feak 366 kHz 45.759 =12.79
2 Average 366 kHz 42,27 -6.32
1 gQuasi FPeak 606 kHz 30.61 —25.38
2 Average T30 kHz 21.54 -24.45%
2 Avarage 58 kHz 21.97 —-24.02
1 Quasi Peak 762 kHz 35.22 -20.7%8
2 Average 1.274 MHz 22.42 =23.57
1 Quasi FPeak 1.566 MHz 30.84 —25.15
1 Quasi Feak 2.19 MHz 26.50 -29.42
2 Average 2.822 MH=z 19.45 -26.54
2  Average 3.662 MHz 17.94 -28_05
1 fuasi Peak 4.522 MHEZ 24.54 =31.45
1 guasi FPeak T.882 MH=z 22.72 =-37.27
2 Average 8.19 MHz 16.31 =33.63
2 Average 13.558 MH=z 23.14 —-26.85
1 Quasi Peak 16.3%94 MHZ 23.54 -36.45
1 tmasi Peak <0.538 MHz 27.66 T
2  Average 20.662 MHz 22.57 =27.42
Date: 17.JAN.Z01G 15:26:34

Figure 11. Detectors: Peak, Quasi-peak, Average

Note: QP Delta/Av Delta refers to the test results obtained minus specified
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.
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Conducted Emission

E.U.T Description  Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Phase
Detectors: Peak, Quasi-peak, Average

Power Operation ~ Wall charger

® EEW S kEHz
MT 10 m=

Att 10 dBE AUTC FRERMF OFF

LA BT 1 MHz 10 MHz

_.,.,_ﬁwm | R g n&a.ﬁa.l/’r\

AR I i P2 =l R
™
~
i <
o
150 kHz 30 MHZz
Date: 17.JAN.Z2019 15:25:18

Figure 12. Detectors: Peak, Quasi-peak, Average
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Conducted Emission
E.U.T Description  Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Neutral
Detectors: Peak, Quasi-peak, Average
Power Operation Wall charger

Tracel: CE2ZBOP

Trace?2: CE22BAFP

Trace3: ===

TRACE FREQUENCY LEVEL dBpV DELTA LIMIT dB
1 oguasi reak HEETHNNEEEE 02 -18.33
Z Average 218 kHz 31.26 =21.62
1 Quasi Peak 378 kBz 38.55 -19.76
2 Average 378 kHz 31.86 -16.4¢6
1 Quaai Peak 618 kHz 25.81 -30.18
2 Average 622 kHz 19.96 -26.03
1 Quasi Peak 758 kHz 258.94 ~26.05
2 Average 758 kHz2 1g. .22 -27.77
1 Quasi Peak 1.294 MHz 22.53 -33.486
2 Average 1.918 MHz 14.22 -31.77
1 Quasi Peak 2.138 MHz 22.78 -33.25
2 Average 2.758 MHz l2.06 =2
1 Quasi Peak 3.654 MHz 25.52 =30.47
2 Average 4.414 MEz 1l6.84 =29.15
2 Average 6.582 MH=z 20.59 —29.40
1 gQua=i Peak 7.182 MH= 24.65 —35.34
2 Average 15.562 MH=Z 28.92 —26.07
1 Quasi Peak 17.586 MHZ 24.97 =35.02
1 Quasi Peak 20.458 MHz 27.64 -32.35
Z Average 20.814 MHz 21.88 =-28.11
Date: 17.JAN.2019 15:15:11

Figure 13. Detectors: Peak, Quasi-peak, Average
Note: QP Delta/Av Delta refers to the test results obtained minus specified

requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

Test Report E193791.00 Orcam Technologies Ltd. Page 19 of 74

FCC ACC M Ver 1.2 28 February 2011



ISRAEL TESTING LABORATORIES

Global Certifications You Can Trust

Conducted Emission

E.U.T Description  Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Neutral
Detectors: Peak, Quasi-peak, Average

Power Operation ~ Wall charger

® FEW 9 kHz
MT 10 m=

Attt 10 dB AUTO FREAMP COFF
dBrv a0 1 Miz 10 MHz
=
1 FK
CLEWR
22y
EEE

AT

o,

150 kHz 30 MH=z

Date: 17.JANMN.Z201% 15:1Z2:1&

Figure 14 Detectors: Peak, Quasi-peak, Average
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Conducted Emission

E.U.T Description Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Phase
Detectors: : Peak, Quasi-peak, Average

Power Operation AC/DC adapter

Tracel: CE2ZBOP

TraceZ: CE22BAP

Trace3t -

TRACE FREQUENCY LEVEL dBpV DELTA LIMIT dB

1 oouasi ek I 0 -c° -18.41
Z Average 174 kHz 25.72 =29.04
1 Quasi Peak 206 kEz 42.12 =21.23
2 Average 214 kHz 25.63 -27.41
1 Quasi Peak 278 kHz 36.58 -24.28
2 Average 302 kH=z 20.67 -29.51
1 gQuaai Peak 402 kHz 33.96 -23.84
2 Average 430 kHz 29.70 -17.54
2 Average 438 kHz 32.30 -14.79
1 Quasi Peak 442 kHz 38.486 -18.56
2 Average 566 kHz 20.72 =25.27
1 ¢Quasi Peak 586 kHz 23.3% =32.60
2 Average 738 kHz 12.53 -33.4%8
1 Quasi PFeak 806 kHz 21.44 =34.55
1 Quasi Peak 1.118 MH=Z 20.58 —35.43
2 Average 1.242 MHz 15.08 —30.91
1 gQuasi Peak 1.538 MH=Z 27.30 —-28.69
2 Average 1.594 MH=z 15.13 -30.87
Z Average Z2.058 MHz 21.35% -24.64
1 Quasi Peak 2.102 MHz 33.1¢6 -22.83

Date: 17.JAN.Z2019 14:56:06

Figure 15. Detectors: Peak, Quasi-peak, Average

Note: QP Delta/Av Delta refers to the test results obtained minus specified
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.
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Conducted Emission

E.U.T Description  Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Phase
Detectors: Peak, Quasi-peak, Average

Power Operation  AC/DC adapter

EEW S kEHz
MT 10 m=
Att 10 dBF AUTO FRERMEP OFF

LA BT 1 MHz 10 MHz

1 FK
CLEWR

AT

L
]

L
P

150 kHz 30 MHZz

Date: 17.JAN.Z201%9 14:52:45

Figure 16. Detectors: Peak, Quasi-peak, Average
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Conducted Emission

E.U.T Description  Wearable Device

Type ORCAM MYME

Serial Number: 18380173
Specification: FCC Part 15, Subpart C
Lead: Neutral
Detectors: Peak, Quasi-peak, Average

Power Operation AC/DC adapter

Tracel: CE2ZBOP

Tracel: CE22BAP

Traca3t -

TRACE FREQUENCY LEVEL dBpV DELTA LIMIT dB
1 oguasi reak I -Gl -18.27
Z Average 170 kHz 29.03 =25.93
1 Quasi Peak 258 kEz 39.23 =~22.26
2 Average 402 kHz Se-ld -15.66
1 Quasi Peak 442 kHz 38.27 -18.74
2 Average 442 kHz 37.88 -9.14
1 gQuasi Peak 970 kHz 30.98 -25.04
2 Average 970 kHz 30.18 ~15.80
2 Average 1.37 MH=z 28.44 -17.55
1 Quasi Peak 1.982 MHz 31.83 -24.16
1 Qua=i Feak 2,61 MEZ 35.90 =20.09
2 Average 2.51 MHZ 30.47 =15.52
2 Average 4.45 MHz 18.15 -27.84
1 Quasi PFeak 4.722 MHz 20.98 =35.01
1 Quasi Peak 10.214 MHZ 285371 —30.68
2 Average 10.338 MH=z 24.09 —25.90
2 Average 10.466 MH=Z 23.50 —26.49
1 Quasi Peak 10.474 MHEZ 29.98 -30.01
1 Quasi Peak 29.122 MHz 23.36 -36.63
Z Average 29.122 MHz 19.42 =30.57
Date: 23.JAN.Z2019 13:02:26

Figure 17. Detectors: Peak, Quasi-peak, Average
Note: QP Delta/Av Delta refers to the test results obtained minus specified

requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.
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ISRAEL TESTING LABORATORIES

Conducted Emission

E.U.T Description

Type

Serial Number:

Wearable Device

ORCAM MYME

18380173

Specification: FCC Part 15, Subpart C
Lead: Neutral
Detectors: Peak, Quasi-peak, Average
Power Operation  AC/DC adapter
@
-
BEE |
[s2bB
- M\J\;J_ AC
*wkM
&Jﬂnh A\ ) g,;..\m Eanam NENENE
U U U LN X ARV
i \\x‘jh i A

Date: 17

LJAM.Z015

15:01:10

30 MH=z

Figure 18 Detectors: Peak, Quasi-peak, Average

4.5 Test Equipment Used; Conducted Emission from AC Mains
Instrument | Manufacturer Model Serial No. Last Calibration | Next Calibration
Date Due
. FCC-LISN-

LISN Fischer OBA 127 July 20, 2018 July 31, 2019
Transient
Limiter HP 11947A 3107A03041 | june 25,2018 June 25, 2019
EMI Receiver | Rohde & ESCIY 100724 February 19, 2018 | February 19, 2019

Schwarz ’
Cable CE .
Chamber 3m | LIME 8+ 1155 ] March 31,2018 | March 31. 2019
+3M ’

Figure 19 Test Equipment Used

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Orcam Technologies Ltd.
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5. 20dB Minimum Bandwidth

5.1 Test Specification

FCC, Part 15, Subpart C, Section 15.247(a)(1)

5.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable. The transmitter unit operated

with normal modulation.

The spectrum analyzer was set to the following parameters:
Span = ~ 2 to 3 times the 20dB bandwidth, centered on a hopping channel
RBW > 1% of the 20dB bandwidth

Detector Function: Peak, Trace: Maximum Hold.

53 Test Limit
N/A

54 Test Results

Modulation Operation Bandvv_idth
Frequency Reading
(STD/EDR) (MH2) (kHz)
2402.0 882.2
STD 2440.0 882.2
2480.0 882.2
2402.0 1311.4
EDR 2440.0 1311.4
2480.0 1311.4

JUDGEMENT:

Figure 20 Test Results

Passed

For additional information see Figure 21 to Figure 26.
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Offs 30.50 dB * RBW 30 kHz

“Att 5dB VEW 100 kHz M1[1] 7.34 dém
Ref 25.50 dBm SWT 2.5ms 2.401916200 GHz
1 ndB 20.00 dB
1pic |20 dBm B 882.200000000 kHz
Max . Mi Q factor 2722.5
10 dBm T1[1] -12.94 dBm|
2.401525000 GHz
0 dBmv T2[1 -12.66 dBm)
2.402407200 GHz

-10 dBmr - -

20 dB.|.. e /,Jl m
MEL'/! %’L‘J\"m
|

-40 dBrv

-50 dBrw

=60 dBm

=70 dBrv
|

CF 2.402 GHz Span 2.0 MHz

Date: 4.DEC.2018 10:23:12

Figure 21. 2402MHz, STD

Offs 30.50 dB * RBW 30 kHz
*Att 5de VBW 100 kHz M1[1] 7.09 dBm
Ref 25.50 dBm SWT 2.5ms 2.439920200 GHz
T ndB 20.00 dB|
1pk |20 9B Bw $82.200000000 kHz
Max - o Q factor 2765.6|
10 dBm T1[1] -13.13 dBm|
/\/"" 2.439525000 GHz
-12.55 dBm)|

Odsml

T2[1
-10 dBm —! ’/\/
20 dB.l.. = fj
amly/ W

-40 dBr

-50 dBmv

_ 2.440407200 GHz

=60 dBmv

=70 dBrmr

CF 2.44 GHz Span 2.0 MHz

Date: 4.DEC.2018 10:28:5%

Figure 22. 2440MHz, STD

Offs 30.50 dB * RBW 30 kHz
“Att 5dB VBW 100 khz M1[1] 6.92 dBm
Ref 25.50 dBm SWT 2.5ms 2.479912200 GHz
1 ndB 20.00 dB
1pic |20 dBm B 882.200000000 kHz
Max . - Q factor 2810.9
10 dBm T1[1] -13.12 dBm|
2.479525000 GHz
0 dBmv T2[1 -13.11 dBm)
2.480407200 GHz

-10 dBw Ll

i ~
sl [V

-40 dBrv

-50 dBnv

=60 dBm

=70 dBrv
|

CF 2.48 GHz Span 2.0 MHz

Date: 4.DEC.2018 10:28:12

Figure 23. 2480MHz, STD
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Offs 30.50 dB * RBW 30 kHz
*Att 5de VEW 100 kHz M1[1] 6.68 dBm
Ref 25.50 dBm SWT 5ns 2.402006000 GHz
T ndB 20.00 dB|
1pk |20 dBm Bw 1.311400000 MHz
Max Wy Q factor 1831.7|
10 dBm § T1[1] -14.16 dBm)
NJ 2.401347300 GHz
0 dBm: o 1 -13.53 dBm|
2.402658700 GHz
-10 dBrw F S
20 dB.|.. ,JJ
-30 degr
Vb e o
-40 dBm
-50 dBm
-60 dBm
-70 dBm
|
CF 2.402 GHz Span 3.0 MHz
Date: 4.DEC.2018 10:26:15
Figure 24. 2402MHz, EDR
Offs 30.50 dB * RBW 30 kHz
*Att 5dB VBW 100 kHz M1[1] 6.52 dBm
Ref 25.50 dBm SWT 55 2.440006000 GHz
T ndB 20.00 dB|
1pi |20 9B Bw 1.311400000 MHz
Max il Q factor 1860. 6
10 dBmy T1[1] -14.01 dBm)|
M" 2.439347300 GHz
0dBm > 1 -13.38 dBm|
| 2.440658700 GHz
-10 dBm - o=
20 dBm: fl
.30 ,
e
-40 dBm
-50 dBm
-60 dBm
-70 dBmr
CF 2.44 GHz Span 3.0 MHz
Date: 4.DEC.2018 10:33:32
Figure 25. 2440MHz, EDR
Offs 30.50 dB * RBW 30 kHz
*Att 5de VEW 100 kHz M1[1] 6.54 dBm
Ref 25.50 dBm SWT 5ns 2.480006000 GHz
T ndB 20.00 dB|
1pk |20 dBm Bw 1.311400000 MHz
Max ol Q factor 1891.1
10 dBm T1[1] -13.76 dBm|
NJ' 2.479347300 GHz
0 dBm = 1 -13.70 dBm|
2.4B0656700 GHz
-10 dBrw T i
20 dBme
50 R
g T
-40 dBmv
-50 dBm
-60 dBm
-70 dBm
|
CF 2.48 GHz Span 3.0 MHz

Date: 4.DEC.2018 10:30:05

Figure 26. 2480MHz, EDR

Test Report E193791.00 Orcam Technologies Ltd. Page 27 of 74

FCC ACC M Ver 1.2 28 February 2011



W D ISCACLTESTING LABORATORIS

5.5 Test Equipment Used, 20 dB Minimum Bandwidth
Instrument Manufacturer Model Serial Number Last Calibration | - Next Calibration
Date Due
Spectrum Analyzer R&S FSL6 100194 February 19, 2018 | Fepruary 19, 2019
30dB Attenuator MCL BW-S30W5 533 October 1, 2017 | December 31, 2018
See Note Below
RF Cable Huber Suner Sucofelex 27502/4PEA October 1, 2017 December 31, 2018

See Note Below

Note: Testing was performed December 4, 2018

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Figure 27 Test Equipment Used
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6.1

6.2

6. Occupied Bandwidth

Test Specification
FCC, Part 15, Subpart C, Section 2.1048

Test Procedure

(Temperature (22°C)/ Humidity (56%RH))

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable. The transmitter unit operated
with normal modulation.

The spectrum analyzer was set to the following parameters:

Span = ~ 2 to 3 times the 20dB bandwidth, centered on a hopping channel

RBW > 1% of the 20dB bandwidth

Detector Function: Peak, Trace: Maximum Hold.

The E.U.T. was tested at Low, Mid and High channels.

6.3 Test Limit
N/A
6.4 Test Results
Modulation Operation Bandwldth
Frequency Reading
(STD/EDR) (MH2z) (kHz)
2402.0 886.2
STD 2440.0 892.2
2480.0 904.2
2402.0 1197.6
EDR 2440.0 1197.6
2480.0 1197.6
Figure 28 Test Results
JUDGEMENT: Passed
For additional information see Figure 29 to Figure 34.
Test Report E193791.00 Orcam Technologies Ltd. Page 29 of 74

FCC ACC M Ver 1.2 28 February 2011



ISRAEL TESTING LABORATORIES

Global Certifications You Can Trust

Offs 30.50 dB * RBW 30 kHz
*Att 5dB VBW 100 kHz M1[1] 7.23 dBm
Ref 25.50 dBm SWT 5ns 2.401916200 GHz
T Occ BWw  886.227544910 kHZ]
1pi |20 9B T1[1] -11.52 dBm|
Max | i 2.401556886 GHz
10 dBmy T2[1] -11.20 dBm|
f\F"\'\V\.\ 2.402443114 GHz
0.:0...| \f L
T T2
-10 demr 1/ !
20 dBm ﬁ/“ M
-30 der
WW\(\
-40 dBrmv
-50 dBm
50 dBm
-70 dBm
CF 2.402 GHz Span 3.0 MHz

4.DEC.2018

Figure 29. 2402MHz, STD

Offs 30,50 dB * RBW 30 kHz
* ALt 5de VEBW 100 kHz M1[1] 6.90 dBm
Ref 25,50 dBm SWT 5ns 2.439916200 GHz
T Occ Bw  892.215568862 kHZ]
1pi |20 9B T1[1] -11.80 dBm|
Max| s 2.439556886 GHz
10 dBmv T2[1] -11.44 dBm|
}\ﬁ"’\'\w 2.440449102 GHz
Odsml \‘!
=3
-10 dBm 1/ T2
20 dBm- ﬂ‘j,
-30 der
"Ww
40 dBm
-50 dBmv
50 dBm
70 dBm
CF 2.44 GHz Span 3.0 MHz

4.DEC.2018

10:47:58

Figure 30. 2440MHz, STD

Offs 30.50 dB * RBW 30 kHz
*Att 5dB VBW 100 kHz M1[1] 6.89 dBm
Ref 25.50 dBm SWT 55 2.479916200 GHz
T Occ Bw  904.191616766 kHz|
1pi |20 9B T1[1] -11.26 dBm|
Max| " 2.479550898 GHz
10 dBmy T2[1] -11.60 dBm|
f\ﬂ""\v\q\ 2.480455090 GHz
0 dBm \
| n,f\'H MT2
-10 dBmr
20 dBmv . M
-30 d i
ot
-40 u'|3||||
-50 dBm
-60 dBm
-70 dBmr
CF 2.48 GHz Span 3.0 MHz

4.DEC.2018

10:

7:02

Figure 31. 2480MHz, STD
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Offs 30.50 dB * REW 30 kHz

“Att 5de VBW 100 kHz M1[1] 6.64 dBm
Ref 25.50 dBm SWT 10ms 2.402010000 GHz
T Occ Bw 1.197604790 MHz
1pi |20 9B T1[1] -10.65 dBm|
Max| J, 2.401401198 GHz
10 dBmy b —T2[1] -8.28 dBm|
| il 2.402598802 GHz

Ods...l Tiaan ma-un

e LT T
| W

) “"'l" vaw' ey

:,'.’y“\'ﬁ*i"' [y

-50 dBmv

=60 dBm

=70 dBrmr

CF 2.402 GHz Span 5.0 MHz

Figure 32. 2402MHz, EDR

Offs 30.50 dB * REW 30 kHz
“Att 5de VBW 100 kHz M1[1] 6.43 dBm
Ref 25.50 dBm SWT 10ms 2.440000000 GHz
Occ Bw 1.197604790 MHz
1pi |20 9B T1[1] -10.86 dBm|
Max| Js 2.439401198 GHz
10 cBm T2[1] -8.75 dBm
| LA 2.440598802 GHz
0 dBm '(,w"" TN
| . 2
7

o / 1
: . k

-30 dBmr
il M

ol T

-50 dBmv

=60 dBm

=70 dBrmr

CF 2.44 GHz Span 5.0 MHz

Date: 4.DEC.2018 1D:44:44

Figure 33. 2440MHz, EDR

Offs 30.50 dB * REW 30 kHz

“Att S5de VEBW 100 kHz M1[1] 6.44 dBm
Ref 25,50 dEm SWT 10ms 2.480010000 GHz
Occ Bw 1.197604790 MHz
1pi |20 9B T1[1] -11.11 dBm|
Max| J, 2.479401198 GHz
10 dBm 1201 ~9.14 dBm
2.480598802 GHz

0.:0...' JJWAJM'W

| T2
7

o,
=30 dB.lu ')J

i N
Rl e

-50 dBmy

5__,_..-~—’

=60 dBm

=70 dBrmr

CF 2.48 GHz Span 5.0 MHz

2018 10:45:33

Figure 34. 2480MHz, EDR
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6.5 Test Equipment Used, Occupied Bandwidth
Instrument Manufacturer Model Serial Number Last Calibration | Next Calibration
Date Due
Spectrum Analyzer R&S FSL6 100194 February 19, 2018 | February 19, 2019
3008 Attenuator | MCL | BW-S30W5 533 October 1, 2017 | December 31, 2018
See Note Below
RF Cable Huber Suner Sucofelex 27502/4PEA October 1, 2017 December 31, 2018

See Note Below

Note: Testing was performed December 4, 2018
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7.1

7.2

7.3

7. Number of Hopping Frequencies

Test Specification
FCC, Part 15, Subpart C Section 15.247(a)(1)(iii)

Test Procedure

(Temperature (22°C)/ Humidity (56%RH))
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable.

The E.U.T. was set to hopping mode.
The spectrum analyzer was set to the following parameters:

Band of Operation: 2400M-2483.5 MHz
RBW: 30 kHz, VBW: 100 kHz
Detector Function: Peak, Trace: Maximum Hold

Test Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least
15/75 Channels.

7.4 Test Results
Modulation Number of H(_)pplng Limit
Frequencies
STD 79 >15/75
EDR 79 >15/75
Figure 36 Test Results
JUDGEMENT: Passed
For additional information see Figure 37 to Figure 44.
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Offs 30,50 dB * REW 30 kiiz
Atk 5dB VBW 100 kiz M2[1] 6.48 dBm
Ref 25.50 dBm __ * SWT 50ms 2.420000000 GHz
N M1[1] 6.48 dBi
1pk |20 B 2.420000000 GHz|
M1 10 dem H

mMWWWWWWWW

-60 dBm

70 dBm
|

Start 2.4 GHz Stop 2.42 GHz

Date: 4.DEC.2018 13:13:15

Figure 37. Number of Channels, Band 1, STD

Offs 30.50 dB * RBW 30 kHz

TAtt 5dB VBW 100 kiz M2[1] 2.25 dBm
Ref 25.50 dBm ___ * SWT 50ms 2.420000000 GHz
L M1[1] 2.25 dB
1Py |29 JBm 2.420000000 GHz
Max
10 dBmr
i
‘mMULrWWW%WWWW
10 dBm
-20 dBm
-30 dBm
40 dBm
-50 dBm
-60 dBrm
70 dBm
1
Start 2.42 GHz Stop 2.44 GHz
Date: 4.DEC.2018 13:16:3%

Figure 38. Number of Channels, Band 2, STD
&

Offs 30.50 di * REW 30 kHz
At 5dB VEW 100 kHz M2[1] 3.78 dBm
Ref 25.50 dBm * SWT 50me 2.440000000 GHz

N M1[1] 3.78 dB
1Pk 20 dBr 2.440000000 GHz|

Max
M 71 0 dem

oot ol

10 dBm

-20 dBm

-30 dBm:

40 dBm

-50 dBm

-60 dBm

70 dBm
|

Start 2.44 GHz Stop 2.46 GHz

Data: 4.DEC.2018 13:21:59

Figure 39. Number of Channels, Band 3, STD
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Offs 30.50 di * REW 30 kHz
At 5dB VEW 100 kHz M1[1] 5.51 dBm)|
Ref 25.50 dBm * SWT 50ms 2.480000000 GHz
1Pk 20 dBr
Max
10 dém Mt
MM'WLM M,&MMM,M
10 dBm-
-20 dBm \
-30 dBm 4

e I
ah N
|

-60 dBm

70 dBm

Start 2.46 GHz Stop 2.4835 GHz

Data: 4.DEC.2018 13:32:42

Figure 40. Number of Channels, Band 4, STD

Offs 30.50 dB * RBW 30 kHz
“Att 5dB VBW 100 kHz M1[1] 5.90 dBm|
Ref 25.50 dBm * SWT 50me. 2.420000000 GHz
I
1pk |20 <
Max
10 dBmr H

AR

’”TU“V"UHVV?U”HUWVUFV
-20 ¢Bm

-50 dBm

-0 dBm

70 dBm
1

Start 2.4 GHz Stop 2.42 GHz

Date: 4.DEC.2018 13:49:21

Figure 41. Number of Channels, Band 1, EDR

Offs 30.50 di * REW 30 kHz
At 5dB VEW 100 kHz M1[1] 5.75 dBm
Ref 25.50 dBm * SWT 50me 2.440000000 GHz

20 dBny

1Pk |
Max

10 dBm ]

S A AR O

‘i“'T'VU VUP"‘UV\I'U'FVV"UUU

]
F—

-20 dBm

-30 dBm:

70 dBm
|

Start 2.42 GHz Stop 2.44 GHz

Data: 4.DEC.2018 13:44:47

Figure 42. Number of Channels, Band 2, EDR
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Offs 30.50 di * REW 30 kHz
At 5dB VEW 100 kHz Mi[1] 6.65 dBm
Ref 25.50 dBm * SWT 50ms 2.460000000 GHz
|

"JTJ ST G
-0 dal||'|
A0 u-lu
-50 *".|.

!
Start 2.44 GHz

Stop 2.46 GHz

Data: 4.DEC.2018

Figure 43. Number of Channels, Band 3, EDR

®

Offs 30,50 dB REW 30 kHz
*Att 5dB VBW 100 kHz M1[1] 5.47 dBm
Ref 25.50 dBm SWT 50ms 2.480000000 GHz
T
1Pk 2nd3..|.
Ma
10 dBm-— - - - . . —Ht
[ Wil Y I | {
AR
! K SRS AT
"nr-rxv NI EARBAIIGEEER LR
20 dBm
|
30 dBm- 1]
|
“ il My
50 m,|, W
BDdElln
70 dBm:
|

Start 2.46 GHz

Stop 2.4835 GHz

Data: 4.DEC.2018

Figure 44. Number of Channels, Band 4, EDR

7.5 Test Equipment Used, Number of Hopping Frequencies
Instrument Manufacturer Model Serial Last Calibration | Next Calibration
Number Date Due
Spectrum

Apna|yzer R&S FSL6 100194 February 19, 2018 | Fepryary 19, 2019
30dB Attenuator|  MCL BW-S30W5 533 (October1,2017  |Pecember3l, 2018

See Note Below
RF Cable Huber Suner | Sucofelex | 27502/4PEA |October 1, 2017 December 31, 2018

See Note Below

Note: Testing was performed December 4, 2018
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8. Channel Frequency Separation

8.1 Test Specification
FCC Part 15, Subpart C, 15.247(a) (1)

8.2 Test Procedure
(Temperature (22°C)/ Humidity (56%RH))
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable.

The E.U.T. was set to hopping mode.

The spectrum analyzer was set to the following parameters:
Span = wide enough to capture two adjacent channels, RBW> 1% of the span
Detector Function: Peak, Trace: Maximum Hold.

8.3 Test Limit
Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the
2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater
than 125 mW.

8.4 Test Results

Modulation Channel . Specification
Frequency Separation
(STD/EDR) (kHz) (kHz)
STD 1000.0 882.2
EDR 1149.7 2/3*(1311.4)=865
Figure 46 Test Results
JUDGEMENT: Passed by 865 kHz

For additional information see Figure 47 and Figure 48.
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®

Offs 30.50 dB * RBW 30 kHz
* At 5dB VEW 100 kHz D2[1] -0.09 dB
Ref 25.50 dBm  * SWT 50ms 1.000000000 MHz
| M1[1] 6.95 dBn
1pk |20 dE"l' 2.401834700 GHz
M
P 10 dBm M e
| Ao, MM,
0 dB...l i \\N
-10dB /\) \V\ J" Vi
-20 dBm rf,
par
-40 dBm
-50 ds.l..
-60 dBm
-70 dBm
CF 2.40217 GHz Span 3.0 MHz
Date: 9.DEC.2018 O06:56:54

Figure 47. Channel Frequency Separation, STD

Offs 30.50 dB * RBW 30 kHz
*Att 5 dB VEW 100 kHz D2[1] -0.61 dB
Ref 25.50 dBm SWT Sms 1.149700000 MHz
| M1[1] 6.03 dBn
1pk |20 dBm 2.402012000 GHz
Max
10 dBirr 1

<
)=
fg_

|
0 dBm | NV‘#’“ [‘””‘Aww P
| R '~

-10dBm

20dB| ’(r
sor—

=30 dBm R

-40 dBm

-50dEm

-60 d8m

-70 dBm

CF 2.402 GHz Span 3.0 MHz|

Date: 9.DEC.2018 09:54:1¢6

Figure 48. Channel Frequency Separation, EDR
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8.5 Test Equipment Used, Channel Frequency Separation Test
Instrument Manufacturer Model Serial Number Last Calibration | Next Calibration
Date Due
Spectrum Analyzer R&S FSL6 100194 February 19, 2018 | February 19, 2019
3008 Attenuator | MCL | BW-S30W5 533 |October1,2017  |Pecember 31 2018
See Note Below
RF Cable Huber Suner | Sucofelex | 27502/4PEA [October1,2017 ~ |Pecember 31, 2018

See Note Below

Note: Testing was performed December 9, 2018
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9. Peak Output Power

9.1 Test Specification
FCC Part 15, Subpart C: section 15.247(b)(1)
9.2 Test Procedure
(Temperature (22°C)/ Humidity (54%RH))
The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable (total loss= 30.5dB).
The spectrum analyzer was set to the following parameters:
Span = ~5 times the 20dB bandwidth, centered on a hopping channel RBW > of the
20dB bandwidth of the emission being measured
Detector Function: Peak, Trace: Maximum Hold.
9.3 Test Limit
The maximum peak conducted output power of the intentional radiator shall not
exceed the following: For frequency hopping systems operating in the 2400-2483.5
MHz band employing at least 75 non-overlapping hopping channels: 1 watt.
For all other frequency hopping systems in the 2400-2483.5 MHz band:
0.125 Watts. (The limits above applies to antenna gain until 6dBi).
9.4 Test Results
Modulation Operation Power | Power | Limit | Margin
Frequency
(STD/EDR) (MHz) (dBm) | (mw) (mw) (mwW)
2402.0 9.8 9.55 1000.0 | _990.45
STD 2440.0 9.7 9.33 1000.0 | _990.67
2480.0 9.6 9.12 1000.0 | _990.88
2402.0 10.2 10.5 125.0 | 11450
EDR 2440.0 10.1 10.2 125.0 | -114.80
2480.0 10.0 10.0 125.0 | -115.00
Figure 50 Radiated Power Output Test Results
JUDGEMENT: Passed by 114.5mW
For additional information see Figure 51 to Figure 56.
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Peak Output Power
®

Offs 30.50 dB * RBW 1 MHz
“Att 5dB VEW 3 MHz M1[1] 9.78 dBm
Ref 25.50 dBm SWT 2.5ms 2.402060000 GHz
1pic |20 @B
Max 1
10 dBm /_.J\
DdBm! / \
10 .:a.|.. J‘ .\“
-20 dBm P'_-‘" M"N«,’\
okt Pl
wdn.'..
-50 dBm
60 dBm
70 d8m
CF 2.402 GHz Span 10.0 MHz
Date: 4.DEC.2018 12:03136
Figure 51. 2402MHz, STD
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Figure 52. 2440MHz, STD
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Figure 53. 2480MHz, STD
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Peak Output Power

&
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Figure 54. 2402MHz, EDR

10.06 dBm
2.439900000 GHz

I
20 dBnr

10 dBmr

0 dBm

10 dBm

vd

-20 dBm

7

-0 dBm

70 dBm
1

CF 2.44 GHz

Span 10.0 MHz

4.DEC.2018 12:38:2

26

Figure 55. 2440MHz, EDR
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9.5 Test Equipment Used, Peak Output Power
Instrument Manufacturer Model Serial Last Calibration | Next Calibration
Number Date Due
Spectrum
A%awzer R&S FSL6 100194 | February 19, 2018 | Fepruary 19, 2019
30dB Attenuator MCL BW-S30W5 533 October 1, 2017 | écember 31, 2018
See Note Below

RF Cable Huber Suner Sucofelex | 27502/4PEA | October 1, 2017 December 31, 2018

See Note Below

Note: Testing was performed December 4, 2018

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Figure 57 Test Equipment Used

Orcam Technologies Ltd.
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10. Dwell Time on Each Channel

10.1 Test Specification
FCC Part 15, Part C, Section 15.247(a)(1)(iii)

10.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable.

The spectrum analyzer was set to the following parameters:

Span = zero span, centered on a hopping channel, RBW> 1MHz

Detector Function: Peak, Trace: Maximum Hold

10.3 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4
seconds within a period of 0.4 seconds multiplied by the number of hopping
channels employed.

10.4 Test Results
JUDGEMENT: Passed
The E.U.T met the requirements of the FCC Part 15, Section 15.247(d).
Additional information of the results is given in Figure 58 to Figure 61.
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Results for STD:
Offs 30.50 dB * REW 300 kHz
*Att 5dB VBW 1 MHz D2[1] 0.00 dB
Ref 25.50 dBm *SWT 1s 380.000000000 ps
I Mi[1] 9.09 dBm
e |2° dB"|' 0.000000000 §
Clr“E%lU dBryp
— TRG -3.500 dBnr
<10 dBm
-20 dBm
30 dBpn
SGL
& .
Vid
CF 2.402 GHz 100.0 ms/
Date: 9.DEC.2018 09:02:32
Figure 58 Number of Bursts in 1 sec=11
Offs 30.50 dB * RBW 300 kHz
*Att 5de VBW 1 MHz D2[1] 1.23 dB
Ref 25.50 dBm *SWT 2ms 380.000000000 ps
i M1[1] 7.71 dBn
we |2 “”"|' 0.000000000 s
Clrwgs o
z;q]dﬂ rpy
0 dBrmr .I
TRG -3.500 dBnr
-10 dEm
-20 dEm
=30 dBm
SGL
Trg |-40 dBm }
Vid
-50 dEm
=60 dBm——
7098y S L) L LA L
CF 2.402 GHz 200.0 ps/
Date: 9.DEC.2018 09:00:38
Figure 59 Burst Duration =0.38msec
DWELL TIME (31.6*11)*0.38m= 132msec<400msec
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Results for EDR:
Offs 30,50 dB * REW 300 kHz
*Att 5dB VBW 1 MHz D2[1] 0.64 dB
Ref 25.50 dBm *SWT 1s 2.900000000 ms
I M1[1] 7.66 dBm
e |2° “‘B"|' 0.000000000 s
Cl
™ o cpm
dBm T
TRG -3.500 dBn
-10 u5.|..
.20 ds.|.. f
30 dBm
Trg
vid
CF 2.402 GHz 100.0 ms/
Date: 9.DEC.2018 09:44:31

Figure 60 — Number of Bursts in 1 sec=4

&

Offs 30.50 dB * RBW 300 kHz
* At 5dB VEBW 1 MHz D2[1] 0.67 dB
Ref 25.50 dBm *SWT Sms. 2.900000000 ms
L M1[1] 7.67 dBm
1ap |20 9Bm 0.000000000 s
Clrwgs

Trg
vid

-50dEm

-60 d8m

-70 dBm

CF 2.402 GHz 500.0 ps/
Date: 9.DEC.2018 08:42:49

Figure 61 — Burst Duration =2.9msec
DWELL TIME =(31.6*4)*2.9m = 366.6msec<400msec
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10.5 Test Equipment Used, Dwell Time on Each Channel
Instrument Manufacturer Model Serial Number Last Calibration | Next Calibration
Date Due
Spectrum Analyzer R&S FSL6 100194 February 19, 2018 | February 19, 2019
30dB Attenuator MCL | BW-S30W5 533 October 1, 2017 | December 31, 2018
See Note Below
RF Cable Huber Suner | Sucofelex | 27502/4PEA | October 1,2017 |Pecember 31, 2018

See Note Below

Note: Testing was performed December 9, 2018

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Figure 62 Test Equipment Used

Orcam Technologies Ltd.
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11. Band Edge

11.1 Test Specification
FCC Part 15, Section 15.247(d)

11.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable.

The transmitter unit operated in 2 modes: hopping enabled and hopping disabled.
The RBW was set to 100 kHz.

The EMI receiver was adjusted to the transmission channel at the maximum level.
The display line was set to 20 dBc and the EMC analyzer was set to the band edge
frequencies.

The E.U.T. was tested at the lower and the upper channels.

11.3 Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power.

11.4 Test Results

. Operation Band Edge | Spectrum o .
Modulation Mode Frequency Frequency Level Limit Margin
(STD/EDR) (MHz2) (MHz2) (dBm) (dBm) (dB)

2400.0 -37.5 -10.9 -26.6
Hopping 2402-2480
2483.5 -43.5 -11.1 -32.4
STD
2402 2400.0 -35.2 -10.9 -24.3
Non-
Hopping 2480 2483.5 421 -10.9 31.2
2400.0 -39.6 -12.4 -27.2
Hopping 2402-2480
2483.5 -43.7 -11.9 -31.8
EDR
2402 2400.0 -35.9 -11.9 -24.0
Non-
Hopping 2480 2483.5 418 11.9 -29.9
Figure 63 Band Edge Test Results
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JUDGEMENT: Passed by 24.0dB

For additional information see Figure 64 to Figure 71.
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Offs 30.50 dB * REW 100 kHz
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Figure 64 Hopping, Band Edge Low, STD

Offs 30.50 dB * RBW 100 kHz

“Att 5dB VBW 300 kHz  mM1[1] 8.86 dBm
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Figure 65 Hopping, Band Edge High, STD

Offs 30.50 dB * REW 100 kHz
*Att 5dB VBW 300 kHz M1[1] 9.16 dBm
Ref 25.50 dBm SWT 2.5ms 2.402172000 GHz
M2[1] -35.21 dBm
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Figure 66 Non-Hopping, Band Edge Low, STD
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Offs 30.50 dB * RBW 100 kHz
“Att 5dB VBW 300 kHz  mM1[1] 9.07 dBm
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Figure 67 Non-Hopping, Band Edge High, STD

Offs 30.50 dB * REW 100 khz
*Att 5dB VEW 300 kHz M1[1] 7.56 dBm
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Figure 68 Hopping, Band Edge Low, EDR

Offs 30,50 dB * REBW 100 kHz
*Att 5dB VEW 300 kHz M2[1] -43.71 dBm

Ref 25,50 dBm SWT 2.5 2.483500000 GHz
M1[1] 8.08 dBm|
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Max 5 | M1
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-10 dBr
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Figure 69 Hopping, Band Edge High, EDR
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Offs 30.50 dB * RBW 100 kHz

“Att 5dB VBW 300 kHz  M2[1] -35.88 dBm

Ref 25.50 dBm SWT 2.5ms 2.400016000 GHz
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Figure 70 Non-Hopping, Band Edge Low, EDR

Offs 30.50 dB * REW 100 kHz
*Att 5de VBW 300 kHz M1[1] 8.13 dBm
Ref 25.50 dBm SWT 2.5 2.480187000 GHz
T M2[1] -41.85 dBm
1pi |20 9B 2.483500000 GHz
M.
ax 10 dBmv i
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jj,f”m \M‘N
=30 dBmr "\%
404 | bomy, M2
dBm
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CF 2.4835 GHz Span 10.0 MHz

Date: 4.DEC.2018 12:459:11

Figure 71 Non-Hopping, Band Edge High, EDR
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11.5 Test Equipment Used, Band Edge
Instrument Manufacturer Model Serial Number Last Calibration | Next Calibration
Date Due
Spectrum
A%awzer R&S FSL6 100194 February 19, 2018 | February 19, 2019
30dB Attenuator MCL BW-S30W5 533 October 1, 2017 | December 31, 2018
See Note below

RF Cable Huber Suner | Sucofelex | 27502/4PEA | October 1,2017 | Décembper 31, 2018

See Note below

Note: Testing was performed December 4 and 25, 2018

Test Report E193791.00
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Figure 72 Test Equipment Used
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12. Emissions in Non-Restricted Frequency Bands

12.1 Test Specification
FCC, Part 15, Subpart C, Section 247(d)

12.2 Test Procedure

(Temperature (22°C)/ Humidity (56%RH))

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through an
external attenuator and an appropriate coaxial cable (max loss=44.0dB).

The frequency range 0.009-25,000.0 MHz was scanned to find other emissions that
don’t fall in the restricted band.

RBW was set to 100 kHz, detector set to max peak and trace to “max hold”.

These frequencies were measured using a peak detector.

12.3 Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power.

12.4 Test Results
JUDGEMENT: Passed

The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 247 (d)
specification.

For additional information see Figure 73 to Figure 78.
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Figure 73. Conducted Emissions 2402MHz, STD
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Figure 74. Conducted Emissions 2440MHz, STD
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Figure 75. Conducted Emissions 2480MHz, STD
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Figure 76. Conducted Emissions 2402MHz, EDR
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Figure 77. Conducted Emissions 2440MHz, EDR
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Figure 78. Conducted Emissions 2480MHz, EDR
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Test Equipment Used, Emissions in Non-Restricted Frequency Bands

Instrument Manufacturer Model Serial Last Calibration | Next Calibration
Number Date Due
Spectrum Analyzer R&S FSL6 100194 | February 19,2018 | Febryary 19, 2019
30dB Attenuator MCL BW-S30W5 533 October 1, 2017 | December 31, 2018
See Note below
RF Cable Huber Suner | Sucofelex | 27502/4PEA | October 1, 2017 |Pecember 31,2018

See Note below

Note: Testing was performed December 10, 2018
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Figure 79 Test Equipment Used
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13. Emissions in Restricted Frequency Bands

13.1 Test Specification
FCC, Part 15, Subpart C, Sections 247(d), 15.205, 15.209

13.2 Test Procedure

(Temperature (20°C)/ Humidity (40%RH))
The E.U.T. operation mode and test set-up are as described in Section 2 of this
report.

For measurements between 0.009MHz-30MHz:

The E.U.T was tested inside the shielded room at a distance of 3 meters and the
E.U.T was placed on a non-metallic table, 0.8 meters above the ground. The
frequency range 0.009MHz-30MHz was scanned. The readings were maximized by
the turntable azimuth between 0-360°, and the antenna polarization.

The emissions were measured at a distance of 3 meters.

For measurements between 30.0MHz-1.0GHz:

A preliminary measurement to characterize the E.U.T was performed inside the
shielded room at a distance of 3 meters, using peak detection mode and broadband
antennas. The preliminary measurements produced a list of the highest emissions.
The E.U.T was then transferred to the open site, and placed on a remote-controlled
turntable. The E.U.T was placed on a non-metallic table, 0.8 meters above the
ground. The frequency range 30.0MHz -1.0GHz was scanned and the list of the
highest emissions was verified and updated accordingly.

The readings were maximized by adjusting the antenna height between 1-4 meters,
the turntable azimuth between 0-360°, and the antenna polarization.

The emissions were measured at a distance of 3 meters.

For measurements between 1.0GHz-25.0GHz:

The E.U.T was tested inside the shielded room at a distance of 3 meters and the
E.U.T was placed on a non-metallic table, 1.5 meters above the ground. The
frequency range 1.0GHz -25.0GHz was scanned. The readings were maximized by
the turntable azimuth between 0-360°, and the antenna polarization.

The emissions were measured at a distance of 3 meters.

The levels of the emissions within the frequency ranges of the restricted bands
(Section 15.205 of FCC Part 15) were compared to the limits of the table in Section
15.209 (a), General Requirements.
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13.3 Test Limit

Radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in §15.209(a) (see

§15.205(c)).
Frequency Field strength Measurement Field strength* Field strength*
(MHz) (microvolts/meter) distance (meters) (dBuVv/m) (dBuVv/m)@3m
0.009-0.490 2400/F(kHz) 300 48.5-13.8 128.5-73.8
0.490-1.705 24000/F(kHz) 30 33.8-23.0 73.8-63.0
1.705-30.0 30 30 29.5 69.5
30-88 100 3 40.0 40.0
88-216 150 3 435 435
216-960 200 3 46.0 46.0
Above 960 500 3 54.0 54.0

*The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz.
Radiated emission limits in these three bands are based on measurements employing an average

detector. For average radiated emission measurements above 1000 MHz, there is also a limit

corresponding to 20 dB above the indicated values in the table is specified when measuring with
peak detector function.

13.4 Test Results
JUDGEMENT:

Passed

The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 209

specification.

For additional information see Figure 80 and Figure 81.
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Radiated Emission

Antenna Polarization: Horizontal/Vertical

E.U.T Description

Type
Serial Number:

Wearable Device
ORCAM MYME

18380173

Specification: FCC, Part 15, Subpart C, Sections 15.209, 15.205, 15.247(d)

Modulation: STD

Detector: Peak, Average

Frequency Range: 9 kHz to 25.0 GHz

Operation | Freq. | Pol. | pcfl | T | Wargin | Reading | Limit | Margin

Frequency

(MH2) (MHz) | (H/V)| (dBuVv/m) | (dBuV/m) (dB) (dBuVv/m) | (dBuVv/m) (dB)
2390.0 \Y 54.3 74.0 -19.7 45.3 54.0 -8.7

2402.0 2390.0 H 53.6 74.0 -20.4 46.4 54.0 -7.6
7206.0 \Y 66.0 74.0 -8.0 23.7 54.0 -30.3
7206.0 H 67.5 74.0 -6.5 25.2 54.0 -28.8
4880.0 \/ 64.6 74.0 -9.4 22.3 54.0 -31.7

2440.0 4880.0 H 55.4 74.0 -18.6 131 54.0 -40.9
7320.0 \/ 64.6 74.0 -9.4 22.3 54.0 -31.7
7320.0 H 68.4 74.0 -5.6 26.1 54.0 -27.9
7440.0 \/ 62.0 74.0 -12.0 19.7 54.0 -34.3

2480.0 7440.0 H 67.4 74.0 -6.6 25.1 54.0 -28.9
2483.5 \Y 56.5 74.0 -17.5 49.1 54.0 -4.9
2483.5 H 58.1 74.0 -15.9 49.5 54.0 -4.5

Test Report E193791.00

“Peak Amp” includes correction factor.

Figure 80. Radiated Emission Results - STD

Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.

* “Correction Factor” = Antenna Factor + Cable Loss- Low Noise Amplifier Gain

FCC ACC M Ver 1.2 28 February 2011

Orcam Technologies Ltd.
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Antenna Polarization: Horizontal/Vertical

ISRAELTESTING LABURATURIES
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Radiated Emission

E.U.T Description

Type

Serial Number:

Wearable Device
ORCAM MYME
18380173

Specification: FCC, Part 15, Subpart C, Sections 15.209, 15.205, 15.247(d)

Modulation: EDR

Detector: Peak, Average

Frequency range: 9 kHz to 25.0 GHz

Operation | Freq. | Pol. | pclfl | T | wargin | Reading | Limit. | Margin

Frequency

(MH2z2) (MHz) | (H/V)| (dBpVv/m) | (dBuVv/m) (dB) (dBuVv/m) | (dBuVv/m) (dB)
2390.0 \/ 54.2 74.0 -19.8 45.5 54.0 -8.5

2402.0 2390.0 H 53.9 74.0 -20.1 45.2 54.0 -8.8
7206.0 \/ 63.6 74.0 -10.4 32.9 54.0 -21.1
7206.0 H 68.1 74.0 -5.9 37.4 54.0 -16.6
4880.0 \Y 46.6 74.0 -27.4 15.9 54.0 -38.1

2440.0 4880.0 H 54.0 74.0 -20.0 23.3 54.0 -30.7
7320.0 \Y/ 62.5 74.0 -11.5 31.8 54.0 -22.2
7320.0 H 71.0 74.0 -3.0 40.3 54.0 -13.7
7440.0 \Y/ 62.5 74.0 -11.5 31.8 54.0 -22.2

2480.0 7440.0 H 71.0 74.0 -3.0 40.3 54.0 -13.7
2483.5 \/ 54.5 74.0 -19.5 48.1 54.0 -5.9
2483.5 H 56.6 74.0 -17.4 48.6 54.0 -5.4

Figure 81. Radiated Emission Results - EDR

Margin refers to the test results obtained minus specified requirement; thus a
positive number indicates failure, and a negative result indicates that the product
passes the test.

“Peak Amp” includes correction factor.
* “Correction Factor” = Antenna Factor + Cable Loss- Low Noise Amplifier Gain

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011
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13.5 Test Equipment Used, Emissions in Restricted Frequency Bands
Instrument Manufacturer Model Serial No. Last Calibration | Next Calibration
Date Due
EMI Receiver R&S ESCI7 100724 February 19, 2018 | February 19, 2019
EMI Receiver HP 8542E 3906A00276 | February 19,2018 | Fepruary 19, 2019
RF Filter Section | HP 85420 3705A00248 | February 19,2018 | Fepryary 19, 2019
3536A00120
Spectrum Analyzer | pp 8593EM ADI February 20, 2018 | February 20, 2019
Active Loo
Antenna P EMCO 6502 9506-2950 October 19, 2018 October 19, 2019
Biconical Antenna | EMCO 3110B 9912-3337 May 15, 2017 May 15, 2019
Log Periodic
An%enna EMCO 3146 9505-4081 May 31, 2018 May 31, 2019
Horn Antenna ETS 3115 29845 May 31, 2018 May 31, 2021
Horn Antenna ARA SWH-28 1007 December 31, 2017 | December 31, 2020
Microwave System | 83006A 3104A00589 | October 1, 2018 October 31. 2019
Amplifier '
Low Noise
e . AFSX4-

Amplifier Miteq EAL - October 1, 2018 October 31, 2019
1GHz-18GHz 02001800-50-8P
RF Cable Chamber gggmscope 0623 WBC-400 | G020132 October 1, 2018 | pecember 31, 2018
RF Cable Oats EIM RG214-11N(X2) August 13, 2018 August 31, 2019
Filter Band Pass
4-20 GHz Meuro MFL040120H50 | 902252 December 24,2018 | December 24, 2019
Semi Anechoic
il Chamber ETS s81 SL 11643 NCR NCR
Antenna Mast ETS 2070-2 9608-1497 NCR NCR
Turntable ETS 2087 - NCR NCR
Mast & Table
controller ETS/EMCO 2090 9608-1456 | NCR NCR

Note: Testing was performed December 25, 2018

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Figure 82 Test Equipment Used

Orcam Technologies Ltd.
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14. Avg. Factor Calculation

Pulse period = 1 (worst scenario)
Pulse duration = 1 (worst scenario)
STD Burst duration = 0.38msec
EDR Burst duration= 2.9msec

A w e

Pulse duration y burst duration
Pulse period 100msec

5. Average Factor =20 log x Num of burst within 100msec

6. STD Average factor =-42.3

7. EDR Average factor = -30.7

offs 30.50 dB * REW 300 kHz
ALt 5 dB VEW 1 MHz D2[1] 1.23 dB
Ref 25.50 dBm__ * SWT 2 380.000000000 ps
L M1[1] 7.71 dBm|
e |20 w--i 0.000000000 |

Clreg

dEm

TRG -3.500 dB

| il i I
' O T T o e T Y700
CF 2.402 GHz 200.0 ps/

Date: O.DEC.2016 09:00:3F

Figure 83. Burst Duration, STD

Offs 30.50 dB * REW 300 kHz
“Att 5dB VEW 1 MHz D2[1] 51.01 dB
Ref 25.50 dBm  * SWT 100ms 380.000000000 ps
L M1[1] 9.07 dBm
1ap |29 9B 0.000000000 5|
Clrwfl
10 dBmr
0 dem
TRG -3 0 dB: I
10 dB
-20 dBm
. |

CF 2.402 GHz 10.0 ms/

Data: 9.DEC.2018

Figure 84. Number of Bursts in 100msec=2, STD
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Offs 30.50 di * REW 300 kHz
At 5dB VEW 1 MHz D2[1] 0.67 dB
Ref 25.50 dBm * SWT 5me 2.900000000 ms

|
20 dBny

M1[1]

7.67 dBm)
0.000000000 5|

50 dB
-60 dBm
70 dBm f
CF 2.402 GHz 500.0 ps/
Date: 9.DEC.2018 09:43:40
Figure 85. Burst Duration, EDR
®
Offs 30,50 dB * REW 300 kHz
*Att 5dB VBW 1 MHz D2[1] 0.69 dB
Ref 25.50 dBm ESWT 100ms 380.000000000 ps
M1i[1] 7.66 dBm)

0.000000000 5|

E!

CF 2.402 GHz

10.0 ms/

Data:

49.DEC.2018 )9:42:31

Figure 86. Number of Bursts in 100msec=1, EDR

14.1 Test Equipment Used, Average Factor
. . Next
Instrument Manufacturer Model Serial Number Last CDaEtht;ratlon Calibration
Due
Rodhe &
Spectrum Analyzer Schwarz FSL6 100194 February 19, 2018 February 19, 2019

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Figure 87 Test Equipment Used

Orcam Technologies Ltd.
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15. Antenna Gain/Information

The antenna gain is -2 dBi, integral type.
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16. R.F Exposure/Safety

Typical use of the E.U.T. is as a wearable device.
The typical distance between the E.U.T. and the user is 0.5 cm.

SAR Testing Exclusion Based on Section 4.3.1 and Appendix A of KDB 447498 D01 V06
Requirements

For FCC

Section 4.3.1 and Appendix A of KDB447498 D01 V06 was used as the guidance as
follows:

Conducted power output = 10.2dBm + (-2dBi) (antenna gain) = 8.2dBm = 6.61mW

[(max. power of channel, including tune-up tolerance, mW)/(min. test separation distance,
mm)] *- [V{(GHz)]

=6.61/5 * 1.55=2.05 this value is less than 3.0 for 1-g SAR and < 7.5 for 10-g extremity
SAR.

The SAR measurement is not necessary.

Test Report E193791.00 Orcam Technologies Ltd. Page 66 of 74
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17. APPENDIX A - CORRECTION FACTORS

RF OATS Cable 35m ITL #1911

17.1  Correction factors for

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Frequency Cable loss
(MHz) (dB)
1.00 0.5

10.00 1
20.00 1.34
30.00 15
50.00 1.83
100.00 2.67
150.00 3.17
200.00 3.83
250.00 4.17
300.00 4.5
350.00 5.17
400.00 55
450.00 5.83
500.00 6.33
550.00 6.67
600.00 6.83
650.00 7.17
700.00 7.66
750.00 7.83
800.00 8.16
850.00 8.5
900.00 8.83
950.00 8.84
1000.00 9

Orcam Technologies Ltd.
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17.2 Correction factor for RF CABLE for Semi Anechoic Chamber

ITL #1840
Frequency loss Result
(GHz) (dB)
0.5 -1.0
1.0 -1.4
1.5 -1.7
2.0 -2.0
2.5 -2.3
3.0 -2.6
3.5 -2.8
4.0 -3.1
4.5 -3.3
5.0 -3.6
5.5 -3.7
6.0 -4.0
6.5 -4.4
7.0 -4.7
7.5 -4.8
8.0 -5.0
8.5 -5.1
9.0 -5.6
9.5 -5.8
10.0 -6.0
10.5 -6.2
11.0 -6.2
11.5 -6.0
12.0 -6.0
12.5 -6.1
13.0 -6.3
13.5 -6.5
14.0 -6.7
14,5 -7.0
15.0 -7.3
15.5 -7.5
16.0 -7.6
16.5 -8.0
17.0 -8.0
17.5 -8.1
18.0 -8.2
18.5 -8.2
19.0 -8.3
19.5 -8.6
20.0 -8.5
NOTES:

1. The cable is manufactured by Commscope

2. The cable type is 0623 WBC-400, serial # G020132 and
10m long

Test Report E193791.00 Orcam Technologies Ltd. Page 68 of 74
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17.3 Correction factors for Active Loop Antenna

ITL #1075:
f(MHz) MAF(dBs/m) AF(dB/m)
0.01 -33.1 18.4
0.02 -37.2 14.3
0.03 -38.2 13.3
0.05 -39.8 11.7
0.1 -40.1 11.4
0.2 -40.3 11.2
0.3 -40.3 11.2
0.5 -40.3 11.2
0.7 -40.3 11.2
1 -40.1 11.4
2 -40 115
3 -40 115
4 -40.1 11.4
5 -40.2 11.3
6 -40.4 11.1
7 -40.4 11.1
8 -40.4 11.1
9 -40.5 11
10 -40.5 11
20 -41.5 10
30 -43.5 8
Test Report E193791.00 Orcam Technologies Ltd. Page 69 of 74
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17.4 Correction factors for biconical antenna — ITL # 1356

Frequency AF
[MHZz] [dB/m]
30 14.77

35 13.46
40 12.57
45 11.62
50 10.87

60 9.19

70 9.52

80 9.55

90 9.27
100 10.20
120 11.18
140 12.02
160 12.62
180 13.44
200 14.82

Test Report E193791.00 Orcam Technologies Ltd. Page 70 of 74
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17.5 Correction factors for log periodic antenna — ITL # 1349

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Frequency AF
[MHZ] [dB/m]
200 11.31
250 11.85
300 14.47
400 15.12
500 17.69
600 18.45
700 20.52
800 20.77
900 21.97
1000 23.21

Orcam Technologies Ltd.
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17.6 Correction factors for Horn Antenna

Test Report E193791.00

FCC ACC M Ver 1.2 28 February 2011

Frequency AF1
[MHZ] [dB/m]
1000 23.64
1500 26.14
2000 27.20
2500 28.20
3000 29.63
3500 31.28
4000 31.97
4500 32.25
5000 33.34
5500 33.67
6000 34.63
6500 35.71
7000 35.92
7500 36.34
8000 37.21
8500 37.28
9000 37.24
9500 37.28
10000 37.37
10500 37.77
11000 37.96
11500 38.55
12000 38.52
13000 39.30
14000 40.75
15000 40.32
16000 42.51
17000 42.35
18000 41.58

Orcam Technologies Ltd.
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17.7 Correction factors for Double —Ridged Waveguide
Horn ANTENNA

ITL # 1352
FREQUENCY AFE FREQUENCY AFE
(GHz) (dB/m) (GHz) (dB/m)

0.75 25 9.5 38
1.0 235 10.0 38.5
15 26.0 10.5 38.5
2.0 29.0 11.0 38.5
25 275 115 38.5
3.0 30.0 12.0 38.0
35 3L5 12.5 38.5
4.0 325 13.0 40.0
45 325 135 41.0
5.0 33.0 14.0 40.0
55 35.0 145 39.0
6.0 36.5 15.0 38.0
6.5 36.5 15.5 375
7.0 375 16.0 375
75 375 16.5 39.0
8.0 375 17.0 40.0
8.5 38.0 175 42.0
9.0 375 18.0 425

Test Report E193791.00
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17.8 Correction factors for Horn Antenna
ITL #:1353

CALIBRATION DATA

3 m distance

18000 324
18500 320
18000 32.3
18500 32.4
20000 323
20500 7 T 928
21000 328
21500 . 327
22000 3.1
22500 33.0
23000 3.1
23500 i 338
24006 335
24500 335
25000 33.8
25500 _ 0.9
26000 34.2
28500 - 34.7

" The antenna factor shall be added to receiver reading in dBuV to obtain field strength in dBuVim,
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